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1.11.2019r.

Model No.DLS111 260MM DC SLIDE CPD. MITER SAW

MAKITA SERVICE INFORMATION

ApTukyn HOHMaep OnuvcaHwue CmaHa|KonnuecTBO|[New/Old|[Ipopnaxb6al|llokynkal|3abenexka
4yacTTa
oot 2659956 | @ N0 HABUBEH axis 6
002 183H70-3  |HANDLE SET 1
c10 810486-8 | CAUTION LABEL 1
D10 INC. 14
003 632L09-2 | SWITCH UNIT 1
004 813T75-8  |CAP LABEL 1 *
004—1 818H48-4  |CAP LABEL < 1
005A 183H92-3 | CAP SET 1 *
D10 INC. 4 *
0058 183J85-2  |CAP SET 1 *
005-1A 183J85-2  |CAP SET 0 1 ¥
D10 INC. 4 ¥
005-1B 140G30-2  |CAP COMPLETE < 1
005-2A 140G30-2  |CAP COMPLETE < 1
D10 INC. 4
006 457935-0 | SWITCH LEVER 1
007 4163565 |32 &Eg‘lfBEA{uT OH 1
008 651083-9 | SWITCH C3XA-1PSPM 1
009 231026-3 HE%’#HEQALWH 1
010A 213275-4 %E£E$EHISE”EH 1 ¥
010B 2132186 %EQE$EHIGE”EH 1
010-1A 2132186 %E£E$EHIGE”EH < 1
011 458079-9 | SWITCH COVER 1
012 620750-7 | SUB CONTROLLER 1
013 2659956 | @000 L ABUBE K axis 3
014 183H70-3  |HANDLE SET 1
c10 810486-8 | CAUTION LABEL 1
D10 INC. 2
015 451037-4 | SWITCH BUTTON 1
016 451000-7 | LEAD COVER HOLDER 1
o7 2659956 | @ A0 A BUBEH axts !
018 2659956 | @ 1) A BB E H axis f
019 457933-4 | REAR COVER 1
020 620742-6 | POWER SUPPLY CIRCUIT 1
021 620728-0 | CONTROLLER 1
022 813T74-0  |INDICATION LABEL 1
023 643874-2 | TERMINAL 2
024 911945-0  |/AN HEAD SCREW MoXE0 WITH P
025 853T07-3  |DLS111 NAME PLATE 1
026 457906-7  |MOTOR HOUSING 1
0z7 2659956 | @A O HABUBEH axis 3
BUHT C
028 911273-9  |UMAMHLOPUUHA 2
["J1A B A M5x50
029 183H65-6 | BATTERY HOUSING SET 1
C10 263005-3 |IUWST T YMEH 6 4
D10 INC. 30
030 183H65-6 | BATTERY HOUSING SET 1
c10 263005-3 |IUMOT FTYMEH 6 4
D10 INC. 29
031 629282-1 |STATOR 1
032 457934-2 | BAFFLE PLATE 1
033 2659956 | QNG HABUBEH axls 2
034 211021-9 |JATEP CAUYMEH 607LLB 1
035 519454-5 |ROTOR ASS'Y 1 ¥
D10 INC. 34 *
035-1 519454-5 |ROTOR ASS'Y 0 1
D10 INC. 34
036 319591-3  |MOTOR BRACKET 1

Please order the parts with part number.
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1.11.2019r.

Model No.DLS111 260MM DC SLIDE CPD. MITER SAW

MAKITA SERVICE INFORMATION

Homep
ApTukyn Ha OnuvcaHwue CmaHa|KonnuecTBO|[New/Old|[Ipopnaxb6al|llokynkal|3abenexka
4yacTTa
037 961057-5 3ETMTEPKA s-17 1
- NATEP CAUMER
038 211275-8 6003DDW 1
- EONT
039 922331-6  ||ECTOT PAMEH M6x20 !
040 2538041 NMATOCKA WLWAMBAG6 1
041 257163-5 MPBCTEHGEG 1
042 457704-9 DUST NOZZLE 1 *
042-1 459250-8 DUST NOZZLE S 1
043 853T14-6 DLS111 SERIAL NO. LABEL 1
BAHT
044 266026-4 |G AMOHABWBEH CT 4x12 1
045 251554-2 THUMB SCREW M6X40 1
- EONT
046 9223324 ||NECT O PAMEH M6x20 !
047 457667-9 LOGO PLATE 1
028 9610185 |1P BCTEN ©AKCPAM .
049 251547-9 HEX.SOCKET HEAD BOLT M8X25 1
- EONT
050 922226-3  ||\|ECTOT PAMEH M5xi8 !
- BAHT
051 266034-5 |G AMOHABWBEH CT 4x16 3
052 144520-7 | LINK PLATE COMPLETE 1
053 2571635 |NPBCTEH 6 1
054 253804-1 NITOCKA WLWLAWBAG6 1
- MPBCTEH
055 262001-8 YPETAHOBS 1
056 9421512 |MPYXWHHA WAMBA 6 1
057 2577851 SLEEVE 6 1
058 266321-2 HSH BUHT K-KT M6x16 1
BWHT C
059 911114-0  |UMAMHLOPWVYHA 2
T 1A B A M4xi0
060 2324121 TORSION SPRING 11 1
061 4577641 DUST GUIDE PLATE 1
062 161647-6 GUARD HOLDER 1
- ANGA GELEP/
063 231928-3 MPYXMHA 8 1
064 251544-5 SHOULDER HEX. BOLT M4 1
065 144774-4 BLADE CASE COMPLETE 1
c10 263005-3 WNOT FYMEH 6 3
MPEAYMPEAATENER
C20 810064-4 ETUKET 3 1
ﬂA3£PEHan
- ETVKET 3A
€30 8103545 | A3EPEH/IbY HoBo !
- TP YKAHA
066 2312401 REURAE R AwA 7 1
067 256633-1  |LLN DT 6 1
068 457659-8 LEAD COVER 1
TBMAT C
069 265028-7 UNAWMHOPWUYHA 1
C 1A BA Méxii
070 422155-5 GUARD 1
071 3472151 GUARD PLATE 1
EONT
072 266283-4 || |\ECTOT PAMEH M8x20 !
- BAHT
073 266020-6 |G AMOHABMBEH 4x12 !
074 961052-5 3EFEPKA S-12 1
- HTATEP CAUMER
075 210005-4 608DDW 1
076 261104-5 RUBBER WASHER 12 1
077 253744-3 NMNTOCKA WWAMNBA 12 1
" MNOHKA
078 254001-2 CEFMEHTHA 4 1
079 227550-2 SPIRAL BEVEL GEAR 32 1
080 253744-3 NMINOCKA WWAWBA 12 1
081 253313-0 THBHKALWAMNEA 14 1
082 451002-3 GREASE HOLDER 1
- BAHT
083 2660264 |G AMOHABWBEH CT 4x12 2
084 325643-0 | GEAR SHAFT 1
085 216024-8 CAUYMA 4 1
086 227702-5  |HELICAL GEAR 27 1

Please order the parts with part number.
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1.11.2019r. MAKITA SERVICE INFORMATION

Model No.DLS111 260MM DC SLIDE CPD. MITER SAW

Homep
ApTukyn Ha OnuvcaHwue CmaHa|KonnuecTBO|[New/Old|[Ipopnaxb6al|llokynka|3abenexka
yacTTa
087 2277017 HELICAL GEAR 14 1
_ JTATEP CAYMEH 60002z
088 210067-2 MT 240,952 1
089 442147-8 GASKET 1
090 961055-9 3EMEPKA s-15 1
_ NTATEP CAYMEH
091 210005-4 608DDW 1
BUHT C
092 911223-4 ULMTTVWHOPHWUYHA 3
["J1TABA M5x16
093 227703-3 HELICAL GEAR 28 1
094 267010-2 NMNOCKALWAWNBAS 1
_ JJATEP CAYMEH
095 210005-4 608DDW 1
096 158957-0 BEARING BOX COMPLETE 1
C10 263002-9 WHNOT MTYMEH 4 1
097 285847-5 WMNT NATEPEH 14-23 1
_ FTANKA
098 9312026 || \EFCTOrPAMHA M5 !
099 942101-7 NMPYXWHHA WAMWBAS 1
100 325644-8 SPINDLE 1
_ NATEP CAYMEH
101 211236-8 6002DDW H 0 B O 1
102 285732-2 BEARING RETAINER 51 1
103 2244311 INNER FLANGE 53 1
104 224432-9 OUTER FLANGE 53 1
105 257262-3 MPBCTEH 16 1
_ +BUHT CbC CKPUTA
106 265034-2 FT1ABA M5x¢16 2
_ HEX.SOCKET HEAD BOLT
107 266755-9 M10X20 1
108 941051-3 NMMTOCKA LLANBGA 4 2
_ BUHT
109 266020-6 |G AMOHABMWBEH 4x12 2
110 418104-8 JTEWA 1
111 419378-4 BJTIOKAXBHoOBO 1
BUHT C
112 911003-8 ULMTTVWHOPHWUYHA 2
["JTABA M3x6
_ NPYXWHA
113 2316641 TOPCUOHHA 9 1
_ IHECTOIPAMEH
114 266318-1 BUHT M4x6 1
115 266306-8 OMNMOPEH BUHT M5 1
116 419379-2 BETOKAX CHoBO 1
_ NPYXWUHA
17 233471-8 NMPUTUCKALILA 6 1
118 638651-5 LASER CIRCUIT COMPLETE 1
_ NP YXWUHA
119 2316641 TOPCUMOHHA 9 1
. WECTOIPAMEH
120 2663181 BUHT Maxs 1
= IHECTOFPAMEH
121 266229-0 BUHT M5x8 2
122 457660-3 LASER COVER 1
_ BUHT
123 266034-5 |G AMOHABMBEH CT 4xi6 2
124 457664-5 PROTECTOR 1
BUHT C
125 265753-0 MOONOPUUMPAHA 1
PE 365 A M5x24
126 253807-5 NMNTOCKALWAWNBAS 1
127 424193-3 ROLLER 2
_ BUHT
128 2663856 |G AMOHABMBEH 4xi4 8
129 457499-4 SEAFTY COVER B 1
_ BUHT
130 2663856 |G AMOHABMBEH 4xi4 !
131 347213-5 CENTER PLATE 1
132 231634-0 TORSION SPRING 45 1
133 424190-9 CUSHION 1
134 347214-3 CENTER COVER 1
RIS,
135 2659859 |IECTOBLI BIIHO !
FTHE3 40 M6
136 253932-2 Bb/THUCTA WWAWEA 10 1
137 210168-6 BALL BEARING 6805DDW 1
Please order the parts with part number. Print Date 1/11/2019

https://msi.makita.co.jp/MsiWW/MsiWW/swi/print.ntml 5/9
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ApTukyn HOHMaep OnuvcaHwue CmaHa|KonnuecTBO|[New/Old|[Ipopnaxb6al|llokynkal|3abenexka
yacTTa
138A 4574986 SAFETY COVER A 1 *
138-1A 458437-9 SAFETY COVER A S 1
138-1B 458437-9 SAFETY COVER A 1
139 126751-8 DUST NOZZLE ASSEMBLY 1 *
D10 INC. 140-144,147,148 *
139-1 127427-0 DUST NOZZLE ASSEMBLY S 1
C10 458939-5 BUTTON A S 1
G20 232485-4 COMPRESSION SPRING 5 S 1
D10 INC. 140-144,147,148
140 265995-6 | @ AMOHABMBEH 4xis 8
141 183H71-1 HOSE CONNECTOR SET 1
D10 INC. 148
142 2450411 HOSE 28-0.45 1
143 457672-6 SLEEVE 1
144 4576734 STOPPER 1
147 458198-1 HOSE JOINT 1 *
147-1 459249-3 HOSE JOINT S 1
148 183H71-1 HOSE CONNECTOR SET 1
D10 INC. 141
149 2660345 |8 1110 HABMBEH oT 4xi6 8
150 457665-3 SLEEVE 17 2
152 233537-4 TORSION SPRING 35 1
BUHT C
153 251267-5 ULMTTWHOPWNYHA 1
TJ1TABA M6
154 253948-7 BHbJTHUCTALWAWMEAS 1
155 253835-0 NMNTOCKA WANBAS 1
156 347221-6 STOPPER ARM 1
157 347222-4 FRONT ARM PLATE 1
158 262076-7 FELT RING 30 2
159 3269944 ROD 16 1
160 271437-0 KNOB 22 1
161 961013-5 II;I_;"I::CTEH ONKCPAL 1
162 266034-5 | QN6 A BUBEH oT axts 4
163 144531-0 FRONT ARM COMPLETE 1
C10 263005-3 WHNOT TYMEH 6 2
164 2331516 HEW#HE’QAMA“ 1
165 256364-2  |PIN 4 1
166 232384-0 COMPRESSION SPRING 10 1
167 326977-4 STOPPER PIN 1
168 457653-0 ARM COVER 1
169 144658-6 HOLDER COMPLETE 1
C10 812X89-8 INDICATION LABEL 1
170 2650083 [BART C TLTOCKA 1
171 222191-9  |PULLEY 17-19.3 1
172 210167-8  |BALL BEARING 6900LLB 1
173 267804-5 |BBJHUCTALWANEBA 15 1
174 326975-8  |SHAFT 1
175 210167-8  |BALL BEARING 6900LLB 1
177 913416-9 SET SCREW M8X12 2
178 416536-3 OBPXAY HA KJIHOY 1
178 266026-4 | @000 A BYBEH oT 412 !
180 951107-4 WNeT NPYXWUHEH 4-14 2
181 273016-0 GRIP 50 B 1
182 265919-2 HEX. SOCKET HEAD BOLT M5X30 1
183 251545-3 SHOULDER HEX. BOLT M6 1
184 144657-8 STOPPER LEVER COMPLETE 1
C10 812X87-2 INDICATION LABEL 1
185 253948-7 BBb/IHMCTALWAWNEAS 1
186 253835-0 NMNOCKA LLAMBAS 1
Please order the parts with part number. Print Date 1/11/2019
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ApTukyn HOHMaep OnuvcaHwue CmaHa|KonnuecTBO|[New/Old|[Ipopnaxb6al|llokynka|3abenexka
4YacCcTTa VERES
187 251267-5 UNTAVMHOPHWUYHA 1
rN1ABA M6
188 3269871 PIN 9-365 1
189 253194-2 MNMNTOCKA WAMNBAS 1
190 257426-9 SLEEVE 5 1
191 253165-9 MNITOCKA LWAMNBA S 1
192 4576661 SLEEVE 20 1
193 326977-4 STOPPER PIN 1
194 222192-7 PULLEY 17-87.8 1
195 326980-5 HEX.LOCK NUT M10-19 1
196 225101-5 SYNCHRO BELT 15-756 1
197 232384-0 COMPRESSION SPRING 10 1
198 253388-9 FLAT WASHER 10 1
199 252244-0 HEX.LOCK NUT M10-17 1
200 253024-7 MNITOCKA WAMNBA 10 1
202 216413-7 ﬁPEEﬁQQZCMAHHA 1
203 253024-7 NNOCKA WAMBA 10 1
204 216413-7  |KPETKA ARCUATTHA 1
205 961013-5 IIE'I_;:"I::CTEH OPUKCPAL 1
206 271437-0 KNOB 22 1
207 2530247 NMNTOCKA WWAMWNBA 10 1
208 144530-2 | ARM COMPLETE 1
c10 812X88-0  |INDICATION LABEL 1
209 251547-9 HEX.SOCKET HEAD BOLT M8X25 1
210 457871-0 INDICATION PLATE R 1
211 2660264 | @00 ABUBEH oT 412 !
212 2660345 | QW10 HABUBEH oT 4x16 <
213 415208-7 RELEASE BUTTON 1
214 233031-6 HE?/I/Z]I"(HEQALLI,A 12 J
215 457654-8 DUST GUIDE HOLDER 1
216 457870-2 INDICATION PLATE L 1
217 2660264 |E N0 A BUBEH oT 42 !
218 253389-7 WASHER 94 1
219 422156-3 DUST GUIDE 1
220 319593-9 STOPPER 1
221 231646-3 TORSION SPRING 14 1
222 253744-3 NMAITOCKA WAMNBA 12 1
223 961052-5 3EFEPKA s-12 1
224 26602654 EKMSHABVIBEH T 4x12 2
225 457668-7 HOLDER 2
226 144650-2 UPPER FENCE R COMPLETE 1
c10 810503-4 CAUTION LABEL 1
227 144646-3 UPPER FENCE L COMPLETE 1
c10 810503-4 CAUTION LABEL 1
228 922458-2 H.S.H.BOLT M8X35 WITH WR 4
229 251887-5 BWHT M6x10 2
230 251561-5 U‘?&‘i'ﬁ“ HEAD SET SCREW 9
231 319565-4 GUIDE FENCE 1
23 2660264 | @A \10 1A BB EH oT 4x12 4
233 451013-8 MOXJTOXKA LS1016L 2
233 2650427 |2 CTOrPAMEH Maxt !
236 253852-0 MNITOCKA LWLAMNBAS 2
237 216413-7 ﬁ?ﬁgﬁﬁﬁ)ZCMAHHA 1
239 812X86-4  |BEVEL SCALE LABEL 1
240 251547-9 HEX.SOCKET HEAD BOLT M8X25 1
241 251547-9 HEX.SOCKET HEAD BOLT M8X25 1
243 8131221 CAUTION LABEL 2
244 2660264 | QN6 1A BYBEH oT axi2 2
Please order the parts with part number. Print Date 1/11/2019
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ApTukyn HOHMaep OnuvcaHwue CmaHa|KonnuecTBO|[New/Old|[Ipopnaxb6al|llokynkal|3abenexka
yacTTa
245 457702-3 | INDICATION PLATE 2
246 326970-8  |LOCK PIN 8 1
247 234122-6 | COMPRESSION SPRING 6 1
249 457657-2  |LEVER 25 1
250 253804-1 |NJOCKA WAWNGA 6 1
251 961018-5 I|E_|_|5:"l:>C'|'|':H OPUKCPAL 2
252 144654-4 | TURN BASE COMPLETE 1
D10 INC. 239,243,253
253 812X85-6 | CAUTION LABEL 1
254 326973-2  |ROD 12 1
255 286039-9  |CAP 2
256 326976-6 | CENTER SHAFT 1
BMHT C
257 911113-1  |UMAUHOPUYHA 2
TJ1TABA M4x10
258 231325-3 HE%X‘F(HE'QAMAG 1
259 310803-7 | TURN STOPPER 1
260 347217-7 | LEVER PLATE 1
261 256186-0  |PIN 5 1
BUHT C
262 911231-5 UMTTWHOPWUYHA 2
"J1A BA M5X20
263 347219-3 | STOPPER HOLDER 1
264 326971-6  |LOCK ROD 1
265 457656-4  |LOCK LEVER 1
266 326969-3  |LOCK PIN 6 1
267 256158-5 |LUMOT 3 1
268 231325-3 HE%ZT'(H('—)'QALL[AG 1
269 347237-1 | CAM PLATE 1
270 319592-1  |PIN HOLDER 1
271 922231-0 D2 QT 0 p AME H M5x20 .
272 347216-9  |LOCK PLATE 1
274 326972-4 |ROD 6 1
275 9610119 IE'l_beTEH OUKCPAL 4
276 257425-1  |RING 5 2
277 253194-2 |NJIOCKA WAWBAS 2
278 9222010 (D287 0rp AMEH Msx20 2
BUHT C
279 9111131 UNAVWHOPUYHA 1
" JTABA M4x10
280 144656-0  |LEVER 25 COMPLETE 1
ci0 263005-3 WMNeT FTYMEH 6 1
BUHT C
281 911008-8 UNAMHAOPHUYHA 1
r 1A B A M3xs
282 345272-3 Eﬂéﬂﬁé;‘uﬁ noct 1
283 273015-2 | GRIP 50A 1
284 2660264 | @MU ABUBEH oT 412 2
285 457655-6 | SLIDE PLATE 1
286A 347223-2 | MITER SCALE PLATE 1 *
286-1A 347412-9 | MITER SCALE PLATE < 1
286-1B 347412-9 | MITER SCALE PLATE 1
287 251546-1 |+ PAN HEAD SCREW M5 4
288 347218-5 | MITER LOCK PLATE 1
289 265786-5 | SCREW M5X16 2
290A 319560-4  |BASE 1 ¥
290-1A 310891-4  |BASE o 1
290-1B 310891-4  |BASE 1
291 421845-7  |FOOT 4
292 267195-4 |NJIOCKA WWARBGA 4 4
293 2660264 | QN6 ABUBEH oT ax12 4
294 326978-2  |HOLDER 200 2
295 961015-1 IIE'I_E'R::CTEH PUKCPALY 2
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Homep
ApTukyn Ha OnuvcaHwue CmaHa|KonnuecTBO|[New/Old|[[Ipopnax6b6al|llokynka|3abenexka
yacTTa

_ BUHT
296 266026-4 |G AMOHABMBEH CT 4x12 !

_ WECTOIFPAMEH
297 2663181 BUHT Max6 1

_ FANKA
298A 9311020 || \/ECTOrPAMHA M4 ! *
AO1 122852-0 TOPBEA 3ANPAX 1

C10 410602-8 CKOBA 1
A02 126617-2 VISE ASS'Y 1
A03 762001-3 TRIANGULAR RULE 1
A04 783208-8 KINHY WECTOIPAM25 1
AO05A 198897-0 WIRELESS UNIT SET 1 *
A05-1A 198900-7 WIRELESS UNIT SET 1
A06 B-14261 T.C.T. SAW BLADE 260X30X40T 1 *
_ _ TCT BLADE260X45T WOOD

A06-1 B-64624 EFFIGUT [¢] 1
A07 781044-6 HEX. WRENCH 6 1

Please order the parts with part number.
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